
SERIAL NUMBER
START OF

SERIES 86A16/03/04 NIKE MAIOR 28 KW X
2467812 3.015402



N° CODE DESCRIPTION SERIAL
NUMBER START

OF SERIES

- 3.012542 Control panel - complete
- 3.015118 ''Blister'' components connection

assembly
- 3.015360 Kit, plate exchanger with O-ring
1 1.011928 65°C clicson thermostat
2 1.016801 Pressure switch locking clip
3 1.020388 5.5x13 self-tapping screw, cone point
4 1.019991 Cap,nameplate fixing
5 1.017389 7.6x2.62 O-ring, epdm 70 sh

Flue outlet6 3.015457
7 1.017612 18.00x2.8 O-ring, epdm 82 sh
8 1.019183 D.18 pipe, cylinder return
9 1.018302 Filling outlet
10 1.018462 12.1x2.7 O-ring, epdm 83 sh

Expansion tank11 1.020407
12 1.012695 3.5x13 self-tapping screw
13 1.019007 98-fin exchanger
14 1.019088 Plastic grid
15 1.019176 D.14 pipe, cold inlet (conn.)

Burner, 14 ramps16 1.019123
17 1.020191 LPG gas manifold
17 1.019122 G20 gas manifold
18 1.019147 105-80°C clicson thermostat
19 1.018044 NTC fast immersion probe

D.12 pipe,pump - expansion tank20 1.020408
21 1.019140 D.18 pipe, gas valve - manifold
22 1.020828 Ceramic fibre panel, front
23 1.016573 "Immergas" nameplate, plastic
24 1.010645 Ignitor sensor
25 1.012711 Seal, self-centring
26 1.020815 D.18 pipe, exchanger - delivery
27 1.020816 D.18 pipe, pump - exchanger
28 3.A0120 Set of 3/4" seals
29 1.0152 3.9x9.5 self-tapping screw, crosshead
30 1.019467 Clip,pipes
31 1.020834 Reflecting adhesive
32 1.1342 Seal, 34x27x2 in flexoid
33 1.1142 3.2x16 self-tapping screw, "Rapid Fix"

D.18 pipe clip34 1.020486
35 1.1260 3/4" F shallow brass nut
36 1.1356 3/4" F nut, flanged end pipe, d.18

Front wall, combustion chamber37 2.012481
38 1.019577 D.18 pipe, system supply
39 3.A1363 Set of 1/2" seals
40 1.1656 3.5x6.4 self-tapping screw, crosshead,

nickel-plated
41 1.2275 4.2x9.5 self-tapping screw, crosshead,

flat point
42 1.019403 Clip for rear connection
43 1.020827 Ceramic fibre panel, side
44 1.020830 Ceramic fibre panel, rear
45 2.012480 Mounting wall, combustion chamber
46 1.4066 3.5x9.5 self-tapping screw
47 1.4072 Clip with clamp screw hole
48 1.2405 Lx ignitor

M4 lock washer49 1.4246
50 1.016246 M4x8 self-forming screw, crosshead
51 2.012326 Burner deflector
52 1.2408 Rx ignitor
53 2.012337 Bottom closing plate
54 2.012483 Lx air deflector
55 2.012334 Rx air deflector
56 2.012478 Rx hydraulic assembly guard plate
57 2.012380 Lx plate hydraulic assembly guard

Twin press-stud, 11x16x3.558 1.1378
59 2.012300 Valve mounting plate
60 nfs Gas nozzle
61 1.020503 2-way terminal block
62 nfs Washer, gas nozzle

Bracket, tank63 2.012428
64 1.018918 16.00x3.00 O-ring, epdm 70 sh
65 1.019249 34.00x3.00 O-ring, epdm 70 sh
66 1.019264 28.25x2.62 O-ring, epdm 70 sh
67 1.019265 29.00x3.00 O-ring, epdm 70 sh
68 3.015306 Casing assembly
69 3.015305 Front casing, assembly

M3.5x16 screw70 1.013186
71 1.014365 Gas valve, SIT 845 with connections

1.2170 M4x8 screw, crosshead72
73 1.020611 Aluminium sheet, reflecting
74 1.020524 Aluminium sheet, reflecting

Frame75 nfs
76 1.020637 Spring for knob
77 1.0257 3/4" F brass plug
78 1.018902 23.47x2.62 O-ring, epdm 70 sh

Bezel, control panel79 1.020659
Knob80 1.021152

81 1.018199 Ignition and adjustment card
82 1.018296 Pressure gauge
83 1.2265 3.2x9.5 self-tapping screw, "Rapid fix"

Back cover, control panel84 1.018513
85 1.019070 Connection housing cover
86 1.7908 Steab cable clamp, black
87 1.7967 3.5x19 self-tapping screw, crosshead

Door, control panel88 1.020649
89 1.019989 Door closing spring
90 1.019988 ''Push'' opening door
91 1.015367 1.8x2.65 O-ring, epdm peroxide, 70 sh

Epdm probe cap92 1.6729
93 1.020832 Reflecting adhesive
94 1.015085 D.18 pipe plug
95 1.020833 Reflecting adhesive
96 1.019656 Package of pair of plugs d.10x50
97 2.012103 Bracket, boiler hanger
98 1.015232 G3/4" fitting with O-ring seat
99 1.015262 Drain outlet with O-ring seat

100 1.019540 Pump - 3-way valve housing
101 1.019539 Housing, by-pass outlet manifold
102 1.0375 D.18-3/4"M Vabco fitting - complete
103 1.017111 Circulating pump motor

Automatic vent valve104 1.017113
105 1.018683 Clip, automatic vent valve
106 1.019071 Switch actuator

M5x16 hex socket screw, tropicalized107 1.010289
108 1.018094 G1-2 twin-cone gas cock D.18
109 1.015266 3-way valve cap

Drain outlet insert110 1.019538
111 1.019496 13.94x2.62 O-ring, epdm 70 sh
112 1.019552 15.88x2.62 O-ring, epdm 83 sh
113 1.019611 18.72x2.62 O-ring, epdm 70 sh
114 1.018602 Motor locking fork
115 1.2120 9.19x2.62 O-ring, nitrile, 70 sh
116 3.013730 Cartridge 3way-valve assembly
117 1.020675 Rubber buffer
118 1.013341 Gas valve connector
119 3.013731 Cartridge by-pass assembly
120 1.018198 Light guide glass
121 1.019835 G1-2 twin-cone cock D.14
122 3.015076 By-pass assembly
123 1.015088 Clip,safety valve
124 1.016283 5x14 self-tapping screw, for plastic

Absolute pressure switch125 1.016798
126 1.017589 3-bar TUV safety valve with O-ring


